
1.  Acute Coronary Syndromes Therapy
 
Acute Diagnostics: 
1. EKG (Also at 1, 3, 12 hours after admission) 
2. Chest x-ray 
3. CBC 
4. Chem-7 
5. Cardiac Monitoring 
6. Serial Troponin (0, 6, +/-12 hrs) 
7. Lipid Panel 
 

Acute Therapies:  
1. Aspirin 325 mg  
2. Oxygen: Nasal Canula  
3. Metoprolol  50 mg po or Atenolol 25 mg 
4. Metoprolol 5 mg IV x 3, to control Heart Rate (60 to 70 bpm if possible) 
5. NTG sublingual PRN 
6. Statin within 24 h 
7. ACEI within 24 h 
 

With Dynamic EKG Changes or Positive Troponin: 
1.  Heparinoids:   
      a.  Heparin bolus 60-80u/Kg IV, then 12-18 mg/kg/ hr 
      b.  Pentasaccharide:  Fondaparinux (ARIXTRA) 2.5 mg sq qd 
      c.  Enoxaparin (LOVENOX) 30 mg IV followed by 1 mg/kg sq q12h 

 
2. IIb/IIIa Platelet Inhibitors 
        a.   Eptifibatide (INTEGRILIN) (Wt adjusted if > 121 kg)  Bolus-180 μg/kg, then 2 μg/kg/min 
              (Consider repeat 180 μg/kg bolus during PTCA) (CrCL < 30 decrease 50%) 
        b.  Tirofiban (AGGASTAT) Bolus-0.4 mcg/kg/min x 30 min, then 0.1 mcg/kg/min  
              (CrCL < 30 decrease 50%) 
        c.  Abciximab (ReoPro) 0.25 mg/kg bolus followed by 0.125 ug/kg/hr x 12 hrs 
 
3. Nitroglycerin IV start at about 10 mcg/min or Nitropaste ½ to 2 “ q6h 
 
4. Clopidogrel/PLAVIX (Started before stopping Integrilin) Load. 

 
Diagnostics: 
1. Coronary Angiography for most with positive Troponins 
2. Functional Assessment: Exercise stress test in those that ruled out for MI 
3. Consider Echocardiogram 
 
Before Discharge in those with Coronary Disease:                                 

1. Aspirin 81 mg qd                           Others                                 
2. ACE Inhibitor                                 1.  Exercise                           
3. Beta blockers                                 2.  Diet, Goal Weight              
4. Statin                                              3.  Smoking Cessation (Zyban, Chantix/Varenicline) 
5. Plavix (12 months Level B) 

 
 


	With Dynamic EKG Changes or Positive Troponin:

